KLjc
RIS

KAILE TESTING

g—it&
18 RIS

91510100098662298C

23931205145 i

SCKLICISYXGS21380-0014

1B

REMBEARBRAE]

SiChuan Kail e Testing Co.,Ltd.

AR s

IR (2024)55090490W 5

T H 4 R

Project Name

& 16 8

Applicant

A B 3K Gl

Kind of Test

w® & H

Test Date

Test Report

K E RS E 2 (B HF U

) | REZ R AR S WA

ZHeia il




Kejc
B R og ]

KAILE TESTING

YLEKFE (2024) 2 090490W 5

W ik & U B

1. 3045 S BT BER S TEA A F R AR & TR, MELHWEETLR, HER
INEAAF“CMA B € &> LIEAER .

2. WMENEFA. B, EAMARE MRS, . THEBHT RE TR
BFNBELTH

3. BTN AREE R, FEEDERHA, BKANEL T LHERAR R,
BIAAR T2, TEERKFEWS, AZEHF.

4. BN AT RENRER, AN SRR R MRSEE 15, AxTEE R RIE L
%, AAREmRE. B, BH. RAASBRIEARRm., RERAS, MEMER
A AFIE .

5. RGBSR, IEMARESE BB RE, SRTIRME BAERR. WS
B 5 SEPRE AR, AN FIAS A H SRR T,

6. REANTDEAKE, PHEEHERSE.

7. KGR DB T, RIIRE RS TR S, REARAR A
HAb AL A AANBE AR S, WA FERAEEHY, AarREE
RIEEEFAERINT .

8. W% PRI M SO RE A B IR DAL, BT R AR AR R A (R E B F B A

9, MEDSEL.

BALZRR: VORI AR R A ]

o bk D4R R T RRAR X AR S AT E B BR300

HE 4m: 610000

AR HiE:  (028) 60830926

II



YLUREFE (2024) 2 090490W &

KejC
BR R |

KAILE TESTING

1. BMAE

H-T-20244209 A 13 H ACXT#E S AT IR B Pkl .

2. R ERRERER

REAR S

M IREFRBETR A B A PR A 7] FIZRFE, A T720244£09 5 09 H 3t H B ST B A »

IR H AL T35 M T B AT 2 BE M L

ﬁéﬂ,,\% /5%@%2&{:1 % Jhi% 2-1; ﬁéﬂ,/\% T*A{HJ)J—'—\’f_Lﬁ; IS\ 2% 2-2,
#£2-1 FHHRESBFREELAER
Fg HREHS SFEFERT A B RBELR Bt HSEEE (m) | BREHR
001 240909W-621-01P-1,2,3 09 H 09 H CREEELER itk ES 18 \
#£22 HARESKRIEAELR A
= S 7 WA, .
’?gﬁ WAL E WER | wEpR | TRas | BERAR mwﬁa&% /" 3
NES N2 -
;ii; KR 0.5 K, BT e 5T 0.0900 \ B, R 2:’”] 1 aé{ S 3L\
B3kAIL 3 K Wi 4

3. MIMIBE . R RO KA

U .-"U f

HHLARSRNIE . FERIE . RS R NE 3-1.
®3-1 HAZRSKPTE . TTERE. 6ERHSEREA
R | mesw SRR R R R R
4 P HI836-2017 Iﬂﬁﬁ%g@; fECHR BE B A 0 i BT RF KL-TP-01 n mg/m?
é’if - GB/T16157-1996 [E {5 REHS F Rl 5 BaEALBESEE TR \ m/h
LMK KL-YC-48
4. RPWER
HRLBRMGE R ILE 4-1. x
% 41 ﬁzﬁm&ﬁm
RSB { R "“;;,«sm:?%i?g.%
MNE | ok PR wen | we | ow— ,41 %*ﬁw ek | rew | 2 i
ih= m¥h 3021 \ {‘“ 'JT‘Qﬁ‘Lzr\”,' \-I 15 ji \ \
09 A ORE THIRE | mg/m’ 2.0 Sotet” 17 \ \
g | é’ﬁ;ﬁ e HeoRE | mg/m? 2.0 2.1 1.7 1.9 120
HrE# kg/h 6.04x10°2 5.91x107 5.80x107 5.92x107 4.9
B, 20



KLjC
RIS
YLRITE (2024) 35 090490W S
#H

KAILE TESTING

PEBFCRMNER, %0 B ESHRES TR TRMS I (RIS R S HRRED
(GB16297-1996) # 2 F _HIrHERE.

FHE WRB A ENEAHA RN 18m B, USRS BURAHE R 2 ) by v R (45 R
WL AT TS R AR FRAE AT

AV R A ARSI RE N R RS RS D ER N B 5 R85 RK
FEHEY (GB/T16157-1996)

(BEEEESBNEAMIEY (HI/T397-2007) (s 4UR
FES RIREBRYMNE BEE%) (HI836-2017) .
NErEE:
i
g_g W
i >
| |
YRESEER
(BFEE)

el oS4 B S5 W, 5 | T =
AR ‘ﬂd/’%’ S E R, yeld. oF. °




